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TEST REPORT
Application No.: SZEM2002001033CR
Applicant: SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.
Address of Applicant: Bld.2,Yingfeng Industrial Zone,Tantou Community,Songgang Street,
Bao'an, Shenzhen, China
Manufacturer: SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.

Address of Manufacturer:  Bld.2,Yingfeng Industrial Zone,Tantou Community,Songgang Street,
Bao'an, Shenzhen, China

Factory: SHENZHEN ELECTRON TECHNOLOGY CO.,LTD.

Address of Factory: Bld.2,Yingfeng Industrial Zone,Tantou Community,Songgang Street,
Bao'an, Shenzhen, China

Equipment Under Test (EUT):

EUT Name: Wifi Digital Photo Frame

Model No.: WO08F, W10H *

* Please refer to section 2 of this report which indicates which model was
actually tested and which were electrically identical.

FCC ID: 2ABC5-W0542

Standard(s) : 47 CFR Part 15, Subpart C 15.247

Date of Receipt: 2020-02-28

Date of Test: 2020-03-02 to 2020-04-03

Date of Issue: 2020-04-07

Test Result: Pass™

* In the configuration tested, the EUT complied with the standards specified above.

o 0

Keny Xu
EMC Laboratory Manager
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2 Test Summary
Radio Spectrum Technical Requirement
ltem Standard Method Requirement Result
: 47 CFR Part 15, 47 CFR Part 15, Subpart
Antenna Requirement| o o0t G 15.247 N/A C 15.203 & 15.247(b)(4) | 2SS
Radio Spectrum Matter Part
ltem Standard Method Requirement Result
C%‘:‘i{‘gtg‘gﬁgfiﬂ?s 47 GFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart |
(150kHz-30MHz) Subpart C 15.247 Section 6.2 C 15.207
Minimum 6dB 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Bandwidth Subpart C 15.247 Section 11.8.1 C 15.247a(2)
Conducted Peak 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Output Power Subpart C 15.247 Section 11.9.1 C 15.247(b)(3)
Power Spectrum 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Density Subpart C 15.247 Section 11.10.2 C 15.247(e)
Conducted Band 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Edges Measurement | Subpart C 15.247 Section 11.13.3.2 C 15.247(d)
Conducted Spurious | 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Emissions Subpart C 15.247 Section 11.11 C 15.247(d)
Rﬂ]"’i‘éf]dfj{?r'ffggns 47 GFR Part 15, | ANSI C63.10 (2013) | 47 GFR Part 15, Subpart |
restricted bands Subpart C 15.247 Section 6.10.5 C 15.209 & 15.247(d)
Radiated Spurious | 47 CFR Part 15, | ANSI C63.10 (2013) | 47 CFR Part 15, Subpart Pass
Emissions Subpart C 15.247 | Section 6.4,6.5,6.6 C 15.209 & 15.247(d)

Declaration of EUT Family Grouping:
Model No.: WO8F, W10H

Only the model WO08F was tested, since the electrical circuit design, layout, components used, internal
wiring and functions were identical for all the above models, with only difference on model/item No..
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4.1 Details of E.U.T.
Power Supply: DC 5V from adapter input AC 230V/50Hz
Adapter Model: NBS05C050100VU
Input: AC 100-240V 50/60Hz 0.15A
Output: DC 5.0V 1.0A
Cable: DC cable: 200cm shielded
Operation Frequency: | 802.11b/g/n(HT20): 2412MHz to 2462MHz
802.11n(HT40): 2422MHz to 2452MHz
Modulation Type: 802.11b: DSSS (CCK, DQPSK, DBPSK)
802.11g/n: OFDM (64QAM, 16QAM, QPSK, BPSK)
Number of Channels: | 802.11b/g/n(HT20): 11
802.11n(HT40):7
Channel Spacing: 5MHz
Antenna Gain: 1.5dBi
Antenna Type: FPC Antenna
4.2 Description of Support Units

The EUT has been tested as an independent unit.

4.3 Measurement Uncertainty

No. ltem Measurement Uncertainty
1 Radio Frequency +7.25x 108
2 Occupied Bandwidth * 3%
3 Conduction emission * 3.0dB (150kHz to 30MHz)
4 RF conducted power + 0.75dB
5 RF power density +2.84dB
6 Conducted Spurious emissions +0.75dB
. . o + 4.5dB (Below 1GHz)
7 Radiated Spurious emission test + 2.80B (Above 1GH2)
8 Temperature test +1°C
9 Humidity test * 3%
10 Supply voltages +1.5%
11 Time * 3%
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Test Location

All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, Guangdong, China.
518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
 A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

- VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have
been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: G-20026, R-14188, C-12383 and T-11153 respectively.

« FCC —Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.

« Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0006.

IC#: 4620C.

Deviation from Standards
None

Abnormalities from Standard Conditions
None
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5 Equipment List
Conducted Emissions at AC Power Line (150kHz-30MHz)
Equipment Manufacturer Model No Inventory No | Cal Date | Cal Due Date
Shielding Room ZhongYu Electron GB-88 SEMO001-06 | 2019-06-13 | 2022-06-12
Measurement Software AUDIX e3 V8'227014'6' N/A N/A N/A
Coaxial Cable SGS N/A SEMO024-01 | 2019-07-11 | 2020-07-10
LISN Rohde & Schwarz ENV216 SEMO007-01 | 2019-09-24 | 2020-09-23
LISN ETS-LINDGREN 3816/2 SEMO007-02 | 2020-04-01 | 2021-03-31
EMI Test Receiver Rohde & Schwarz ESCI SEMO004-02 | 2020-03-24 | 2021-03-23
Minimum 6dB Bandwidth
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply Rohde & Schwarz | NGSM 32/10 | SEM011-04 | 2020-03-24 | 2021-03-23
Spectrum Analyzer Rohde & Schwarz FSP SEMO004-06 | 2019-09-24 | 2020-09-23
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-02 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic
Field Analyzer Narda EHP-50F SEMO022-05 | 2019-11-28 | 2020-11-27
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 2019-07-08 | 2020-07-07
Conducted Peak Output Power
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply Rohde & Schwarz | NGSM 32/10 | SEM011-04 | 2020-03-24 | 2021-03-23
Spectrum Analyzer Rohde & Schwarz FSP SEMO004-06 | 2019-09-24 | 2020-09-23
JS1120-2
Measurement Software JS Tonscend BT/WIF] V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-02 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
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Flectric and Magnetic Narda EHP-50F | SEM022-05 | 2019-11-28 | 2020-11-27
Field Analyzer
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07
Power Spectrum Density
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply Rohde & Schwarz | NGSM 32/10 | SEM011-04 | 2020-03-24 | 2021-03-23
Spectrum Analyzer Rohde & Schwarz FSP SEMO004-06 | 2019-09-24 | 2020-09-23
JS1120-2
Measurement Software JS Tonscend BT/WIF] V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-02 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic
Field Analyzer Narda EHP-50F SEM022-05 | 2019-11-28 | 2020-11-27
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07
Conducted Band Edges Measurement
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply Rohde & Schwarz | NGSM 32/10 | SEM011-04 | 2020-03-24 | 2021-03-23
Spectrum Analyzer Rohde & Schwarz FSP SEMO004-06 | 2019-09-24 | 2020-09-23
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-02 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic Narda EHP-50F | SEM022-05 | 2019-11-28 | 2020-11-27
Field Analyzer
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMCO0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07
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Conducted Spurious Emissions
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
Shielding Room SAEMC MSR733 SEMO001-09 | 2019-06-13 | 2022-06-12
DC Power Supply Rohde & Schwarz | NGSM 32/10 | SEM011-04 | 2020-03-24 | 2021-03-23
Spectrum Analyzer Rohde & Schwarz FSP SEMO004-06 | 2019-09-24 | 2020-09-23
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2. N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-02 | 2019-07-11 | 2020-07-10
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Signal Generator KEYSIGHT N5173B SEMO006-05 | 2019-09-24 | 2020-09-23
Power Meter Rohde & Schwarz NRVS SEMO014-02 | 2019-09-24 | 2020-09-23
Electric and Magnetic
Field Analyzer Narda EHP-50F SEMO022-05 | 2019-11-28 | 2020-11-27
- WANDEL &
Electric Field Probe GOLTERMANN EMR-20 EMC0907 2019-05-21 | 2020-05-20
EMF Tester Narda ELT-400 SZE039-4 | 2019-07-08 | 2020-07-07
Radiated Emissions which fall in the restricted bands
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
3m Semi-Anechoic
Chamber AUDIX N/A SEMO001-02 | 2018-03-13 | 2021-03-12
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEMO026-01 | 2019-07-11 | 2020-07-10
EXA Spectrum Analyzer Ag"e”tT'fﬁQ”O'og'es N9O10A | SEMO004-12 | 2019-04-12 | 2020-04-11
Horn Antenna Rohde & Schwarz HF907 SEMO003-07 | 2018-04-13 | 2021-04-12
Horn Antenna Schwarzbeck BBHA 9170 SEMO003-15 | 2017-10-17 | 2020-10-16
Compliance
Pre-Amplifier Directions Systems PAP-0126 SEMO004-11 | 2019-09-24 | 2020-09-23
Inc.
Pre-amplifier Rohde & Schwarz CH14-HO052 SEMO005-17 | 2020-04-01 | 2021-03-31
Compliance
Pre-amplifier Directions Systems | PAP-2640-50 | SEMO005-08 | 2020-04-01 | 2021-03-31
Inc.
DC Power Supply Zhao Xin KXN-6020D | SEMO011-08 | 2019-09-24 | 2020-09-23
Active Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2017-08-22 | 2020-08-21
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Radiated Spurious Emissions (Above 1GHz)
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
3m Semi-Anechoic AUDIX N/A SEM001-02 | 2018-03-13 | 2021-03-12
Chamber
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEMO026-01 | 2019-07-11 | 2020-07-10
EXA Spectrum Analyzer| A91eMTechnologies | ngoqoa | SEMO04-12 | 2019-04-12 | 2020-04-11
Horn Antenna Rohde & Schwarz HF907 SEMO003-07 | 2018-04-13 | 2021-04-12
Horn Antenna Schwarzbeck BBHA 9170 SEMO003-15 | 2017-10-17 | 2020-10-16
Compliance
Pre-Amplifier Directions Systems PAP-0126 SEMO004-11 | 2019-09-24 | 2020-09-23
Inc.
Pre-amplifier Rohde & Schwarz CH14-HO052 SEMO005-17 | 2020-04-01 | 2021-03-31
Compliance
Pre-amplifier Directions Systems | PAP-2640-50 | SEM005-08 | 2020-04-01 | 2021-03-31
Inc.
DC Power Supply Zhao Xin KXN-6020D | SEMO011-08 | 2019-09-24 | 2020-09-23
Active Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2017-08-22 | 2020-08-21
Radiated Spurious Emissions (Blow 1GHz)
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
3m Semi-Anechoic | £rg | INDGREN N/A SEMO001-01 | 2017-08-05 | 2020-08-04
Chamber
MXE EMI Receiver Agilent
(20Hz-8.4GHz) Technologies N9038A SEMO004-05 | 2019-09-24 | 2020-09-23
BiConiLog Antenna
(26-3000MHz) ETS-LINDGREN 3142C SEMO003-01 | 2017-06-27 | 2020-06-26
Pre-amplifier Agilent
(0.1-1300MH2) Technologies 8447D SEMO005-01 | 2019-04-01 | 2020-03-31
Pre-amplifier Agilent
(0.1-1300MHz) Technologies 8447D SEMO005-01 | 2020-03-30 | 2021-03-29
Measurement Software AUDIX e3 vV8.2014-6-27 N/A N/A N/A
Coaxial Cable SGS N/A SEMO025-01 | 2019-07-11 | 2020-07-10
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General used equipment
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
.- Shanghai
Fumidily’ femperature | peteorological 7J12B | SEM002-03 | 2019-09-26 | 2020-09-25
Industry Factory
Humidity/ Temperature Shanghai
Indicator Meteorological ZJ1-2B SEMO002-04 | 2019-09-26 | 2020-09-25
Industry Factory
Humidity/ Temperature Mingle N/A SEM002-08 | 2019-09-26 | 2020-09-25
Indicator
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2019-04-04 | 2020-04-03
Industry Factory
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6 Radio Spectrum Technical Requirement

6.1 Antenna Requirement
6.1.1 Test Requirement:
47 CFR Part 15, Subpart C 15.203 & 15.247(b)(4)

6.1.2 Conclusion
Standard Requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(b) (4) requirement:

The conducted output power limit specified in paragraph (b) of this section is based on the use of
antennas with directional gains that do not exceed 6 dBi. Except as shown in paragraph (c) of this
section, if transmitting antennas of directional gain greater than 6 dBi are used, the conducted output
power from the intentional radiator shall be reduced below the stated values in paragraphs (b)(1),
(b)(2), and (b)(3) of this section, as appropriate, by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

EUT Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The best case gain
of the antenna is 1.5dBi.

Antenna location: Refer to internal photo.
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7 Radio Spectrum Matter Test Results
7.1 Conducted Emissions at AC Power Line (150kHz-30MHz)

Test Requirement 47 CFR Part 15, Subpart C 15.207
Test Method: ANSI C63.10 (2013) Section 6.2
Limit:
L Conducted limit(dBuV)
Frequency of emission(MHz) Quasi-peak Average
0.15-0.5 66 to 56" 56 to 46"
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.
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7.1.1 E.U.T. Operation
Operating Environment:
Temperature: 23.5°C Humidity: 57.1 % RH Atmospheric Pressure: 1020 mbar
Test mode a:-TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.1.2 Test Setup Diagram

Shielding Room

Test Receiver

Ground Reference Plane

7.1.3 Measurement Procedure and Data
1) The mains terminal disturbance voltage test was conducted in a shielded room.

2) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides a 50o0hm/50uH + 50hm linear impedance. The power cables of all other
units of the EUT were connected to a second LISN 2, which was bonded to the ground reference
plane in the same way as the LISN 1 for the unit being measured. A multiple socket outlet strip was
used to connect multiple power cables to a single LISN provided the rating of the LISN was not
exceeded.

3) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4 m
from the vertical ground reference plane. The vertical ground reference plane was bonded to the
horizontal ground reference plane. The LISN 1 was placed 0.8 m from the boundary of the unit under
test and bonded to a ground reference plane for LISNs mounted on top of the ground reference
plane. This distance was between the closest points of the LISN 1 and the EUT. All other units of the
EUT and associated equipment was at least 0.8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of equipment and all of the interface
cables must be changed according to ANSI C63.10 on conducted measurement.

Remark: LISN=Read Level+ Cable Loss+ LISN Factor
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Mode:a; Line:Live Line

80 Level (dBuV)
70

h\-‘-""‘---u
60 ]

‘-“-""‘1.
50 ]

l

40 {w L
30 li]I['1| | I

40 [ | !

0)
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : Shielding Room
Condition: Line
Job No. : ©1833CR
Test mode: a
Cable LISN Read Limit  Over

Freq Loss Factor Level Level Line Limit Remark

MHz dB dé dBuV  dBuV  dBuV dB
1 8.1e41 8.81 9.59 9.46 19.86 55.25 -3b6.19 Average
2 8.1e41 8.81 9.59 27.24 3b6.84 65.25 -28.41 QP
3 8.2e44 @.83 9.59 8.78 18.32 51.29 -32.97 Average
4 8.2e44 ©.83 9.59 28.47 38.89 61.29 -31.28 QP
5 8.8261 ©.88 9.08 17.71 27.39 46.80 -18.61 Average
b 8.8261 ©.88 9.68 25.53 35.21 56.86 -28.79 QP
7 1.1413 8.18 9.68 17.88 26.790 46.88 -19.30 Average
8 1.1413 8.18 9.68 24.26 33.96 56.86 -22.84 QP
9 2.1553 @8.1e 9.63 2.72 12.51 46.80 -33.49 Average
18 2.1553 8.1e 9.63 16.98 26.77 56.88 -29.23 QP
11 8.9198 @8.17 9.75 9.55 19.47 50.80 -38.53 Average
12 8.9198 @8.17 9.7% 18.19 28.82 60.806 -31.98 QP
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Page:
Mode:a; Line:Neutral Line
E{}Lml{dB“w
70
et
60 pa—y
“-‘-"‘"1.
50 —
40 h
30 f d b
o AR A
i | 1
10 ?
0|
A5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : Shielding Room
Condition: MNeutral
Job No. : 81833CR
Test mode: a
Cable LISHN Read Limit Over
Freq Loss Factor Level Level Line Limit Remark
MHz dB dB dBuv  dBuV  dBuV dB
1 @.1955 @.82 9.55 8.74 18.31 53.8@ -35.49 Average
2 @.1955 ©8.82 9.55 24.85 33.62 63.808 -308.18 QP
3 @.299 @.e4 9.54 7.48 17.86 58.58 -33.44 Average
4 @.2999 @.84 9.54 20.43 38.81 60.58 -30.49 QP
5 8.6754 @.87  9.55 9.44 19.86 46.88 -26.94 Average
6 @.6754 ©.87 9.55 18.49 28.11 56.88 -27.89 QP
7 1.1413 8.1 9.55 11.11 28.76 46.898 -25.24 Average
8 1.1413 @.18 9.55 17.81 26.66 56.88 -29.34 QP
9 3.5843 @.16 9.59 8.4 9.79 46.88 -36.21 Average
16 3.5843 @.16 9.59 6.66 16.41 56.88 -39.59 QP
11 8.1483 8.17 9.75 4.37 14.29 508.08 -35.71 Average
12 8.1483 ©.17 9.75 12.14 22.86 60.08 -37.94 QP
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7.2 Minimum 6dB Bandwidth
Test Requirement 47 CFR Part 15, Subpart C 15.247a(2)
Test Method: ANSI C63.10 (2013) Section 11.8.1
Limit: =500 kHz
7.2.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2°C Humidity: 57.6 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.2.2 Test Setup Diagram

Spectrum Analyzer

Y o |
Fd N o |

=
|
o |

-

Non-Conducted Table

Ground Reference Plane

7.2.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.247
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7.3 Conducted Peak Output Power
Test Requirement 47 CFR Part 15, Subpart C 15.247(b)(3)
Test Method: ANSI C63.10 (2013) Section 11.9.1
Limit:

Frequency range(MHz) Output power of the intentional radiator(watt)
1 for 250 hopping channels
902-928 0.25 for 25< hopping channels <50
1 for digital modulation
1 for 275 non-overlapping hopping channels

2400-2483.5 0.125 for all other frequency hopping systems
1 for digital modulation
5725-5850 1 for frequency hopping systems and digital modulation
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7.3.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2°C Humidity: 57.5 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.3.2 Test Setup Diagram

Spectrum Analyzer

Y o |
Fd N o |

=
|
o |

-

Non-Conducted Table

Ground Reference Plane

7.3.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.247
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7.4 Power Spectrum Density
Test Requirement 47 CFR Part 15, Subpart C 15.247(e)
Test Method: ANSI C63.10 (2013) Section 11.10.2
Limit: <8dBm in any 3 kHz band during any time interval of continuous
transmission
7.4.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2°C Humidity: 57.6 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.4.2 Test Setup Diagram

Spectrum Analyzer

Y o |
Fd N o |

=
|
o |

-

Non-Conducted Table

Ground Reference Plane

7.4.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.247
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7.5 Conducted Band Edges Measurement
Test Requirement
Test Method:
Limit:

47 CFR Part 15, Subpart C 15.247(d)
ANSI C63.10 (2013) Section 11.13.3.2

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time
interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)
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7.5.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2°C Humidity: 57.6 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.5.2 Test Setup Diagram

Spectrum Analyzer
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Non-Conducted Table

Ground Reference Plane

7.5.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.247
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7.6 Conducted Spurious Emissions
Test Requirement
Test Method:
Limit:

47 CFR Part 15, Subpart C 15.247(d)
ANSI C63.10 (2013) Section 11.11

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time
interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in
§15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)
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7.6.1 E.U.T. Operation
Operating Environment:
Temperature: 25.2°C Humidity: 57.6 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.6.2 Test Setup Diagram

Spectrum Analyzer

Y o |
Fd N o |

=
|
o |

-

Non-Conducted Table

Ground Reference Plane

7.6.3 Measurement Procedure and Data

The detailed test data see: Appendix 15.247
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7.7 Radiated Emissions which fall in the restricted bands

Test Requirement 47 CFR Part 15, Subpart C 15.209 & 15.247(d)
Test Method: ANSI C63.10 (2013) Section 6.10.5
Measurement Distance: 3m

Limit:

Frequency(MHz) Field strength(microvolts/meter) Measurement distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30
30-88 100 3
88-216 150 3

216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000 MHz. Radiated
emission limits in these three bands are based on measurements employing an average detector, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation.
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7.7.1 E.U.T. Operation
Operating Environment:
Temperature: 23.5°C Humidity: 56.3 % RH Atmospheric Pressure: 1015 mbar
Test mode a:TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.7.2 Test Setup Diagram
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7.7.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at
a 3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find
the maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.
Remark 1: Level= Read Level+ Cable Loss+ Antenna Factor- Preamp Factor

Remark 2: For frequencies above 1GHz, the field strength limits are based on average limits.
However, the peak field strength of any emission shall not exceed the maximum permitted average
limits specified above by more than 20 dB under any condition of modulation. For the emissions
whose peak level is lower than the average limit, only the peak measurement is shown in the report.
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2387.428 3.79 28.51 48.97 58.89 50.13 74.88 -23.87 peak
2 239@.000 3.89 28.52 48.97 56.5% 47.79 74,88 -26.21 peak
3 % 2412.000 3.68 28.56 48.98 96.26 87.52 74.88 13.52 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2338.248 4.83 28.43 48.95 47.98 39.41 54.88 -14.59 Average
2 23%9@.000 3.89 28.52 48.97 47.83 39.87 54.88 -14.93 Average
3 0% 2412.000 3.68 28.56 48.98 94.89 85.35 54.88 31.35 Average
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2358.128 3.95 28.45 48.96 59.52 50.96 74.88 -23.84 Peak
2 23%9@.@00 3.89 28.52 48.97 56.73 A47.97 74,88 -26.83 Peak
3 % 2412.000 3.68 28.56 48.98 98.97 82.23 74.88 B8.23 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2355.363 3.92 28.46 48.96 47.86 39.28 54.88 -14.72 Average
2 23%9@.000 3.89 28.52 48.97 47.5%4 38.78 54.88 -15.22 Average
3 0% 2412.000 3.68 28.56 48.%98 88.18 79.44 54.88 25.44 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
%0 1
Pl N
70 il H\
w/ ! 2
50 LT e e R S
30
10
0
2450 2500
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 98.55 82.19 74.88 B8.18 peak
2 2483.%00 4.91 28.67 41.81 57.76 49.43 74,88 -24.57 peak
3 2488.209 4.83 28.68 41.81 58.89 50.59 74.80 -23.41 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 89.18 80.65 54.88 26.65 Average
2 2483.%00 4.81 28.67 41.81 47.76 39.43 54.88 -14.57 Average
3 2498.788 4.87 28.78 41.82 47.84 39.59 54.88 -14.41 Average
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:High
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 84.62 7e.17 74.88  2.17 Peak
2 2483.%00 4.81 28.67 41.81 57.5%8 49.17 74.88 -24.83 Peak
3 2498.%86 4.87 28.78 41.82 58.4% 50.20 74.80 -23.80 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 82.33 73.88 54.88 19.88 Average
2 2483.%00 4.81 28.67 41.81 47.63 39.30 54.88 -14.78 Average
3 2499.899 4.88 28.78 41.82 47.86 39.62 54.88 -14.38 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2342.3% 4.88 28.44 48.95 58.43 49,92 74.88 -24.88 peak
2 23%9@.000 3.89 28.52 48.97 57.87 48.31 74.88 -25.69 peak
3 % 2412.000 3.68 28.56 48.98 89.53 80.79 74.88 6£.79 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2346.19%9¢ 3.98 28.44 48.95 47.48 38.95 54.88 -15.85 Average
2 23%9@.000 3.69 28.52 48.97 47.30 38.54 54.88 -15.46 Average
3 0% 2412.000 3.68 28.56 48.98 83.61 7T4.87 54.88 28.87 Average
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2312.927 4.20 28.39 48.94 58.81 49.66 74.88 -24.34 Peak
2 23%9@.000 3.69 28.52 48.97 56.20 47.44 74,88 -26.56 Peak
3 0% 2412.000 3.68 28.56 48.98 84.78 7Je.94 74,88  2.84 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2358.128¢ 3.95 28.45 48.96 47.41 38.85 54.88 -15.15 Average
2 23%9@.000 3.89 28.52 48.97 47.24 38.48 54.88 -15.52 Average
3 0% 2412.000 3.68 28.56 48.98 78.38 69.64 54.88 15.84 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)

110

TD f ‘H
50 \\ | 2 3

M e el et it
30
10
0
2450 2500
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 84.89 7e.44 74.88 2.44 peak
2 2483.%00 4.81 28.67 41.81 57.46 49,13 74,88 -24.87 peak
3 249%5.el1@0 4.86 28.69 41.82 58.86 49.79 74,80 -24.21 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 79.39 70.94 54.88 16.94 Average
2 2483.%00 4.81 28.67 41.81 47.43 39.18 54.88 -14.98 Average
3 2494.782 4.86 28.69 41.82 47.61 39.34 54.88 -14.66 Average
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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chamber
3m VERTICAL
81833CR\01034CR
2462 Band edge
2.4G WIFI 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark

S5ite
Condition
Job No
Mode

MNote

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 2462.800 3.91 28.64 41.08 79.87 70.62 74.88 -3.38 Peak
2 2483.500 4.91 28.67 41.81 56.55% 48.22 7T4.80 -25.78 Peak
3 2497.173  4.87 28.79 41.82 58.36 50.11 74.80 -23.89 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 71.88 63.43 54.88 9.43 Average
2 2483.%00 4.81 28.67 41.81 47.36 39.83 54.88 -14.97 Average
3 2499.ede 4.88 28.78 41.82 47.61 39.37 54.88 -14.63 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1  2349.849 3.96 28.45 48.96 57.79 49.24 74.88 -24.76 peak
2 23%9@.000 3.89 28.52 48.97 55.4% 46.69 74,88 -27.31 peak
3 % 2412.000 3.68 28.56 48.98 88.24 79.50 74.88 5.50 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2312.575 4.20 28.39 48.94 47.84 38.69 54.88 -15.31 Average
2 23%9@.000 3.89 28.52 48.97 47.84 38.28 54.88 -15.72 Average
3 0% 2412.000 3.68 28.56 48.%98 82.4% 73.71 54.88 19.71 Average
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2323.728 4.13 28.41 48.94 57.98 49.58 74.88 -24.42 Peak
2 23%9@.000 3.89 28.52 48.97 55.73 46.97 74,88 -27.83 Peak
3 0% 2412.000 3.68 28.56 48.98 83.64 7T4.99 74,88 8.98 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2318.4e8 4.22 28.38 48.94 47.88 38.66 54.88 -15.34 Average
2 23%9@.000 3.89 28.52 48.97 46.99 38.23 54.88 -15.77 Average
3 0% 2412.000 3.68 28.56 48.98 77.12 68.38 54.88 14.38 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 84.22 75.77 74.88 1.77 peak
2  2483.%00 4.81 28.67 41.81 56.3% 48.82 74,88 -25.98 peak
3 2487.9%8 4.83 28.68 41.81 58.36 50.86 74.80 -23.94 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 78.57 78.12 54.88 16.12 Average
2 2483.%00 4.81 28.67 41.81 47.26 38.93 54.88 -15.87 Average
3 2497.e27 4.87 28.78 41.82 47.44 39,19 54.88 -14.81 Average
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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2450 2500
Frequency (MHz)

chamber
3m VERTICAL
81833CR\01034CR
2462 Band edge
2.4G WIFI 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark

S5ite
Condition
Job No
Mode

MNote

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 2462.800 3.91 28.64 41.08 77.77 £9.32 74.88 -4.68 Peak
2 2483.500 4.91 28.67 41.81 57.88 48.75 74.80 -25.25 Peak
3 2496.568 4.96 28.69 41.82 58.93 50.66 74.80 -23.34 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
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2450 2500
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 Band edge
Note : 2.4G WIFT 11N
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1= 2462.000 3.91 28.64 41.88 71.83 62.58 54.88 8.58 Average
2 2483.%00 4.81 28.67 41.81 47.18 38.85 54.88 -15.15 Average
3 2499.5%%96 4.88 28.78 41.82 47.43 39,19 54.88 -14.81 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2422 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2357.125 3.99 28.46 48.96 57.91 49.31 74.88 -24.69 peak
2 23%9@.000 3.69 28.52 48.97 56.89 A47.33 74.88 -26.67 peak
3 0% 2422.@00 3.72 28.57 48.%99 85.71 77.81 74.88 3.81 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2422 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2321.948 4.14 28.48 48.94 45.94 38.54 54.88 -15.46 Average
2 23%9@.000 3.89 28.52 48.97 47.89 38.33 54.88 -15.67 Average
3 0% 2422.000 3.72 28.57 48.%99 78.96 70.26 54.88 16.26 Average
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
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2310 2350 2460
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : B1833CR\B81634CR
Mode : 2422 Band edge
MNote : 2.4G WIFI 11nN4@

Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 2327.652 4.18 28.41 48.95 57.71 49.27 74.80 -24.73 Peak
2 23%B8.800 3.69 28.52 48.97 55.99 47.23 7T4.80 -26.77 Peak
3 2422.880 3.72 28.57 48.99 88.59 71.89 74.80 -2.11 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)

110

70 3

30
10
0
2310 2350 2460
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2422 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 2311.388 4.21 28.38 48.94 45.88 38.53 54.88 -15.47 Average
2 23%9@.000 3.89 28.52 48.97 46.87 38.11 54.88 -15.89 Average
3 0% 2422.000 3.72 28.57 48.%99 73.22 64.52 54.88 18.52 Average
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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2430 2450 2500
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2452 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 = 2452.900 3.86 28.62 41.88 83.33 74.81 74.88 8.81 peak
2 2483.%00 4.91 28.67 41.81 55.67 47.34 74,88 -26.66 peak
3 2496.45%3 4.86 28.69 41.82 57.79 49,52 74,88 -24.48 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
110
90
70 1
/ o) m\
5ol —i
/ |23
30
10
0
2430 2450 2500
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2452 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 = 2452.000 3.86 28.62 41.88 76.66 68.14 54.88 14.14 Average
2 2483.%00 4.81 28.67 41.81 47.16 38.83 54.88 -15.17 Average
3 2488.030 4.83 28.68 41.81 47.34 39.84 54.88 -14.96 Average
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)

S5ite
Condition
Job No
Mode

MNote

chamber
3m VERTICAL
81833CR\01034CR
2452 Band edge
2.4G WIFI 11N4d@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark

MHz dB  dB/m dB  dBuV dBuV/m dBuV/m db

1 2452.800 3.86 28.62 41.98 77.38 68.78 74.80 -5.22 Peak
2 2483.500 4.91 28.67 41.81 56.16 47.83 74.80 -26.17 Peak
3 2485.e56 4.83 28.68 41.81 58.86 49.76 7T4.80 -24.24 Peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
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Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2452 Band edge
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 = 2452.900 3.86 28.62 41.88 78.58 62.86 54.88 8.86 Average
2 2483.%00 4.81 28.67 41.81 47.88 38.75 54.88 -15.25 Average
3 2499.2% % 4.88 28.78 41.82 47.24 39,80 54.88 -15.80 Average
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7.8 Radiated Spurious Emissions
Test Requirement 47 CFR Part 15, Subpart C 15.209 & 15.247(d)
Test Method: ANSI C63.10 (2013) Section 6.4,6.5,6.6
Measurement Distance: 3m
Limit:

Frequency(MHz) Field strength(microvolts/meter) Measurement distance(meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30
30-88 100 3
88-216 150 3

216-960 200 3
Above 960 500 3

Remark: The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90kHz, 110-490kHz and above 1000 MHz. Radiated
emission limits in these three bands are based on measurements employing an average detector, the peak
field strength of any emission shall not exceed the maximum permitted average limits specified above by
more than 20 dB under any condition of modulation.
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7.8.1 E.U.T. Operation
Operating Environment:
Temperature: 23 °C Humidity: 55 % RH Atmospheric Pressure: 1020 mbar
Test mode a:-TX mode_Keep the EUT in continuously transmitting mode with all modulation

types. All data rates for each modulation type have been tested and found the
data rate @ 1Mbps is the worst case of IEEE 802.11b; data rate @ 6Mbps is the
worst case of IEEE 802.11g; data rate @ 6.5Mbps is the worst case of IEEE
802.11n(HT20); data rate @ 13.5Mbps is the worst case of IEEE 802.11n(HT40).
Only the data of worst case is recorded in the report.

7.8.2 Test Setup Diagram
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7.8.3 Measurement Procedure and Data

a. For below 1GHz, the EUT was placed on the top of a rotating table 0.8 meters above the ground at
a 3 or 10 meter semi-anechoic chamber. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. For above 1GHz, the EUT was placed on the top of a rotating table 1.5 meters above the ground at
a 3 meter fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

c. The EUT was set 3 or 10 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

d. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

e. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters (for the test frequency of below 30MHz, the antenna was
tuned to heights 1 meter) and the rotatable table was turned from 0 degrees to 360 degrees to find
the maximum reading.

f. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

g. If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

h. Test the EUT in the lowest channel, the middle channel, the Highest channel.

i. The radiation measurements are performed in X, Y, Z axis positioning for Transmitting mode, and
found the X axis positioning which it is the worst case.

j- Repeat above procedures until all frequencies measured was complete.

Remark:

1) For emission below 1GHz, through pre-scan found the worst case is the lowest channel. Only the
worst case is recorded in the report.

2) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The
basic equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor — Preamplifier Factor

3) Scan from 9kHz to 25GHz, the disturbance above 18GHz and below 30MHz was very low. The
points marked on above plots are the highest emissions could be found when testing, so only above
points had been displayed. The amplitude of spurious emissions from the radiator which are
attenuated more than 20dB below the limit need not be reported.

4) For frequencies above 1GHz, the field strength limits are based on average limits. However, the
peak field strength of any emission shall not exceed the maximum permitted average limits specified
above by more than 20 dB under any condition of modulation. For the emissions whose peak level is
lower than the average limit, only the peak measurement is shown in the report.
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
90
70
F. M) B
50 1 73 1
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 55.89 42.51 74.88 -31.49 peak
2  A485.8%98 6.67 33.44 42,48 46.24 43,87 7T4.88 -38.13 peak
3  4824.000 6.86 34.80 42.78 45.48 43,48 7T4.88 -38.52 peak
4 6621.375 B8.87 35.67 41.88 46.87 47.93 74.80 -26.87 peak
5 7236.000 8.43 36.89 41.56 45.78 48.66 74.88 -25.34 peak
6 96d48.000 9.41 3I7.69 38.51 38.77 47.36 74.88 -26.64 peak
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
90
70
A5 &
50 23 I
.1
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 51.87 38.49 74.88 -35.51 peak
2  4438.e628 £.59 33.48 42.58 45.53 43.18 74.88 -38.90 peak
3  4824.000 6.86 34.80 42.78 45.82 43.18 74.88 -38.90 peak
4  6717.762 B8.28 35.73 41.83 45.33 47.51 74.80 -26.49 peak
5 7236.000 8.43 36.89 41.56 44.52 47,48 T74.88 -26.52 peak
6 96d48.000 9.41 3I7.69 38.51 39.86 48.45 74.88 -25.55 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
B
50 ; 73 s
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 55.81 42.43 74.88 -31.57 peak
2 4469.214 6.47 33.55 42.53 46.73 44,32 T4.88 -29.78 peak
3 4874.@00 7.91 34.85 42.82 A45.58 43.82 74.80 -38.18 peak
4 6934.778 7.82 35.86 41.72 A45.37 47.33 74.8@ -26.67 peak
5 7311.eee 8.38 36.15 41.53 43.97 46.97 74.88 -27.83 peak
6 9748.e00 9.41 3I7.75 38.37 39.52 48.31 74.88 -25.69 peak
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
.\ B
50 73 5
1
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1  1378.328 2.52 25.31 48.42 51.63 39.84 74.88 -34.96 peak
2  A485.8%98 6.67 33.44 42,48 46.37 44,80 74,88 -38.80 peak
3 4874.@00 7.91 34.85 42.82 44,47 42,71 T4.88 -31.29 peak
4 6564.209 7.79 35.64 41.92 46.34 47.85 74.80 -26.15 peak
5 7311.eee 8.38 36.15 41.53 44.18 47.18 74.88 -26.82 peak
6 9748.e00 9.41 3I7.75 38.37 39.41 48.29 74.88 -25.80 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11b; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
90
70
50 ; 73 51—
30
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0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.73 42,15 74.88 -31.85 peak
2  4316.85%9 ©.37 33.28 42.41 47.87 44.31 7T4.88 -29.69 peak
3 4924.@@@ F.ee 34.11 42.85 44,89 43.21 7T4.88 -38.79 peak
4 6934.778 7.82 35.86 41.72 45.59 47.55 74.80 -26.45 peak
5 7386.000 8.21 36.21 41.49 43.86 46.79 74.88 -27.21 peak
6 9848.000 9.82 37.81 38.22 48.43 49.84 74.88 -24.96 peak
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Mode:a; Polarization:Vertical; Modulation:802.11b; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
90
70
50 ; 73 45
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFT 11B
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.32 41.74 74.88 -32.26 peak
2 445,315 6.51 33.53 42.52 46.80 44.32 74,88 -29.68 peak
3 4924.@@e TF.ee 34.11 42.85 44,20 42,52 74,88 -31.48 peak
4  6395.654 7.64 35.58 42.81 47.86 48.19 74.80 -25.81 peak
5 7386.000 8.21 36.21 41.49 43.38 46.23 74.88 -27.77 peak
6 9848.000 9.82 37.81 38.22 38.98 47.51 74.88 -26.49 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
90
70
B
50 p 23 45
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.13 41.55 74.88 -32.45 peak
2 445%6.315 6.51 33.53 42.52 45.66 43.18 74.88 -38.82 peak
3  4824.000 6.86 34.80 42.78 A45.77 43,85 74.88 -38.15 peak
4  6954.852 7.82 35.87 41.71 45.37 47.35 74.80 -26.65 peak
5 7236.000 8.43 36.89 41.56 43.19 46.15 74.88 -27.85 peak
6 96d48.000 9.41 3I7.69 38.51 39.48 47.99 74.88 -26.81 peak
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
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70
4 |c [
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.31 41.73 74.88 -32.27 peak
2 4417.841 6.63 33.46 42.49 46.18 43.78 7T4.88 -38.22 peak
3  4824.000 6.86 34.80 42.78 45.30 43.38 74.80 -38.62 peak
4  6564.209 7.79 35.64 41.92 45.92 47.43 74.88 -26.57 peak
5 7236.000 8.43 36.89 41.56 43.75 46.71 74.88 -27.29 peak
6 96d483.800 9.41 3I7.69 38.51 39.54 48.13 74.88 -25.87 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
A5 3
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.84 41.46 74.88 -32.54 peak
2 4443 .45%3 £.55 33.58 42.51 46.786 44,24 T4.88 -29.76 peak
3 4874.@00 7.91 34.85 42.82 44.5% 42,79 74,88 -31.21 peak
4 6583.209 7.98 35.65 41.91 46.29 47.93 74.80 -26.87 peak
5 7311.eee 8.38 36.15 41.53 44.61 47.61 74.88 -26.39 peak
6 9748.e00 9.41 3I7.75 38.37 48.13 48.92 74.88 -25.88 peak

UHH'FB;TIJW&HH Jﬂfﬁﬂ in IW'r-‘lll'lﬁ.. |M ﬂlIII.-I.IMI'IE |I- sl hp’ |M I'-'QI""IJM:’ BUHM’.‘-‘I ll'.'l "%l GGMM' Q‘Ql'ld lk?ll'l% M Service prisad

At dacumsnia,
¥ subject ta Tarms nnd I'.'.mdlllun-: far Ehurmle m:urm % At ? ~an Dnnﬂlunsn-nrmn—--nncumnnt as
g Attantion is crawn to tha limitation of llab#ty, iIndemnéfication and [urlsdlc nn um: Gulimed Therein, fny Foldes of Gis doo Fr'

5 acwised that information containgd hareon reflects the Comoany's findings at the tmo of & Inbumnth:n only and within the Himits nt

A Climnt's instructions. if any. The Company's sole mupmmlllgﬂlu to Its Cliend and this documen! does nol exonerate parties fo a

trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced

= ] axcapl In full, wilhoail pice willlan apaioval of 'Iha un'!ﬂnn:f HAny url&u!htlrlzﬁl] allaratian, fof giu-'y e faleilicatban of the conkant af

appaarance of 1his documant i3 unlawlul and o w b il B0 e Fultasl aotand of Th e, UMH-‘&- allidiwiin i|i‘|ﬁﬂ 1l

sl nhuwn i this 1aat rapan ratar le ba !hi nnrnp‘h[;.[lwmﬁnd :l.:en implu{a]mmrllnﬁd hr!-l:ld.pyn anly.

Atenilor |rllr\-||.llur;|l.-|ll rinepwciian iy fleabe, pinadn contact s A telnplvoma [246-7545) B30T 1441

or amait GN.Docche §.Gam

Ib.“'u'cﬁ.ﬂmi -0, Vi S | Bewncs & Tachnolagy Perk, Shaunes, Chia 548057 | [BE-755) 2012063 | (B6-THE) 26710504  www.EQSQI0UD.Com.Cn
48 Rl HEREEM- 18-S A S1o057 | 067561 | 5 TETIEN _ sgnchiaga o

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 73 0f 134

Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
50 15 B
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 52.89 39.51 74.88 -34.49 peak
2 4392.37¢ b.6b 33.42 42.47 46.38 43.99 74,80 -38.81 peak
3 4874.@00 7.91 34.85 42.82 43.8% 42.89 74,88 -31.91 peak
4  6377.195 7.56 35.48 42.82 46.52 47.54 74.89 -26.46 peak
5 7311.eee 8.38 36.15 41.53 45.87 48.87 74.88 -25.93 peak
6 9748.e00 9.41 3I7.75 38.37 39.73 48.52 74.88 -25.48 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 57.16 44.58 74.88 -29.42 peak
2 449%,13% £.39 33.59 42.55 47.11 44.5%4 74,88 -29.46 peak
3 4924.@ee F.ee 34.11 42.85 45.7% 44.87 74,88 -29.93 peak
4 6717.762 B8.28 35.73 41.83 45.87 48.85 74.80 -25.95 peak
5 7386.000 8.21 36.21 41.49 44.88 47.81 74.88 -26.99 peak
6 9848.000 9.82 37.81 38.22 39.66 48.27 74.88 -25.73 peak
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Mode:a; Polarization:Vertical; Modulation:802.11g; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
90
70
50 23 5
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFT 11G
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 58.56 37.98 74.88 -36.82 peak
2 4291.977 £.29 33.24 42.39 46.79 43,93 7T4.88 -38.87 peak
3 4924.@@@ F.e6 34.11 42.85 45.5%6 43.88 74.80 -38.12 peak
4  6954.852 7.82 35.87 41.71 45.39 47.37 74.80 -26.63 peak
5 7386.000 8.21 36.21 41.49 42.96 45.89 74.88 -28.11 peak
6 9848.000 9.82 37.81 38.22 48.78 49.39 74.88 -24.61 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
90
70
A= f
50 1 23 T
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 55.58 43.880 74.88 -31.880 peak
2 449%,13% £.39 33.59 42.55 45,82 43.35 74.88 -38.75 peak
3  4824.000 6.86 34.80 42.78 44,30 42,38 74.88 -31.62 peak
4  6717.762 B8.28 35.73 41.83 45.51 47.69 74.80 -26.31 peak
5 7236.000 8.43 36.89 41.56 42.99 45.95 74.88 -28.85 peak
6 96d48.000 9.41 3I7.69 38.51 48.46 49.85 74.88 -24.95 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:Low

120 Level (dBuvim)
110
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70
5{} E 4]
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2412 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.12 41.54 74.88 -32.46 peak
2 4417.841 6.63 33.46 42.49 46.23 43,83 7T4.88 -38.17 peak
3  4824.000 6.86 34.80 42.78 46.70 44.78 T4.88 -29.22 peak
4  6855.863 7.99 35.82 41.76 46.14 48.18 74.80 -25.98 peak
5 7236.000 8.43 36.89 41.56 44.81 46.97 74.88 -27.83 peak
6 96d48.000 9.41 3I7.69 38.51 48.35 48.94 74.88 -25.86 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
50 73 F L B
1
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 51.54 38.96 74.88 -35.84 peak
2  445%6.315 6.51 33.53 42.52 46.78 44,32 74,88 -29.78 peak
3  4874.@00 7.91 34.85 42.82 45.33 43.57 74,88 -38.43 peak
4  6267.553 7.35 35.37 42.88 47.36 48.80 74.80 -26.88 peak
5 7311.eee 8.38 36.15 41.53 45.47 48.47 74.88 -25.53 peak
6 9748.e00 9.41 3I7.75 38.37 39.38 48.17 74.88 -25.83 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:middle

120 Level (dBuvim)
110
90
70
5 5 B
5‘[} ‘| = 3 =
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 57.24 44.66 74.88 -29.34 peak
2 4367.985%8 B.56 33.37 42.45 A48.20 A45.68 7T4.88 -28.32 peak
3 4874.@00 7.91 34.85 42.82 44.4% 42,69 74,88 -31.31 peak
4 5881.418 7.9 34.99 42.31 47.59 47.36 74.80 -26.64 peak
5 7311.eee 8.38 36.15 41.53 44 .46 47.46 T74.88 -26.54 peak
6 9748.e00 9.41 3I7.75 38.37 39.58 48.29 74.88 -25.71 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
90
70
115 fi
50 1 <3
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 55.84 42.46 74.88 -31.54 peak
2 4443 .4%3 £.55 33.58 42.51 47.20 44.74 T4.88 -29.26 peak
3 4924.@ee F.0e 34.11 42.85 44.4% 42,77 T74.88 -31.23 peak
4  6267.553 7.35 35.37 42.88 46.83 47.47 74.80 -26.53 peak
5 7386.000 8.21 36.21 41.49 44.86 47.79 74.88 -26.21 peak
6 9848.000 9.82 37.81 38.22 48.18 48.79 74.88 -25.21 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:20MHz; Channel:High

120 Level (dBuvim)
110
90
70
50 73 5
1
30
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2462 TX RSE
Note : 2.4G WIFI 11N2@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 58.15 37.57 74.88 -36.43 peak
2  A485.8%98 6.67 33.44 42,48 46.11 43.74 T4.88 -38.26 peak
3 4924.@@@ F.ee 34.11 42.85 44.99 43,31 7T4.88 -38.69 peak
4  6954.852 7.82 35.87 41.71 45.99¢ 47.88 74.80 -26.12 peak
5 7386.000 8.21 36.21 41.49 43.63 46.56 74.88 -27.44 peak
6 9848.000 9.82 37.81 38.22 39.27 47.88 74.88 -26.12 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
110
90
70
4 g ]
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2422 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.61 42.83 74.88 -31.97 peak
2 A482.1%@ 6.43 33.57 42.54 46.98 44,36 T4.88 -29.64 peak
3 4844.@00 £.92 34.82 42.79 43,32 41.47 74,88 -32.53 peak
4  6587.536 7.47 35.68 41.95 46.92 48.84 74.80 -25.96 peak
5 7266.000 8.42 36.12 41.55 44.82 47.81 74.88 -26.99 peak
6 9688.000 9.66 37.71 38.45 48.57 49.49 74.88 -24.51 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:Low

120 Level (dBuvim)
110
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70
50 - a5 °
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1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2422 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 53.59 41.81 74.88 -32.99 peak
2 4392.37¢ b.6b 33.42 42.47 A47.2% 44,86 T4.88 -29.14 peak
3 4844.@00 £.92 34.82 42.79 43,82 41.17 7T4.88 -32.83 peak
4 6776.265 B8.87 35.77 41.88 A45.88 47.92 74.80 -26.88 peak
5 7266.000 8.42 36.12 41.55 43.92 46.91 74.88 -27.89 peak
6 9688.000 9.66 37.71 38.45 48.63 49.55 74.88 -24.45 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:middle

120 Level (dBuvim)
110
90
70
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.1
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 58.78 38.20 74.88 -35.80 peak
2  3661.149 5.26 32.84 41.86 47.82 43.26 7T4.88 -38.74 peak
3 4874.@00 7.91 34.85 42.82 45.81 43.35 7T4.88 -38.75 peak
4  6348.436 7.48 35.44 42,84 A47.69 48.49 74.80 -25.51 peak
5 7311.eee 8.38 36.15 41.53 45.38 48.380 74.88 -25.70 peak
6 9748.e00 9.41 3I7.75 38.37 39.55 48.34 74.88 -25.66 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:middle

120 Level (dBuvim)
110
90
70
F.Ar= ]
>0 23 2
1
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2437 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 52.43 39.85 74.88 -34.15 peak
2 4469.214 6.47 33.55 42.53 45,98 43.47 74,88 -38.53 peak
3 4874.@00 7.91 34.85 42.82 44.93 43,17 7T4.88 -38.83 peak
4 6659.763 B8.21 35.78 41.86 46.44 48.49 74.80 -25.51 peak
5 7311.eee 8.38 36.15 41.53 43.77 46,77 T74.88 -27.23 peak
6 9748.e00 9.41 3I7.75 38.37 48.22 49.81 74.88 -24.99 peak
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Mode:a; Polarization:Horizontal; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
110
90
70
15
50 1 23
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m HORIZONTAL
Job No : ©1833CR\01034CR
Mode : 2452 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1378.328 2.52 25.31 48.42 55.84 42.45 74.88 -31.55 peak
2 A482.1%@ 6.43 33.57 42.54 46.4% 43,91 7T4.88 -38.89 peak
3 49%@g4.@00 TF.08 34.89 42.84 43.62 41.95 7T4.88 -32.85 peak
4 6659.763 B8.21 35.78 41.86 45.57 47.62 74.80 -26.38 peak
5 7356.000 8.28 36.19 41.58 44.88 47.85 74.88 -26.15 peak
6 98@8.000 9.85 37.79 38.28 38.71 47.27 74.88 -26.73 peak
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Mode:a; Polarization:Vertical; Modulation:802.11n; bandwidth:40MHz; Channel:High

120 Level (dBuvim)
110
90
70
50 ; 23 A
30
10
0
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : chamber
Condition: 3m VERTICAL
Job No : ©1833CR\01034CR
Mode : 2452 TX RSE
Note : 2.4G WIFI 11N4@
Cable Ant Preamp  Read Limit  Over
Freqg Loss Factor Factor Level Level Line Limit Remark
MHz dE  dB/m dE  dBuV dBuV/m dBuV/m dB
1 1366.374 2.54 25.29 48.41 54.84 42.26 74.88 -31.74 peak
2  4438.e628 £.59 33.48 42.58 46.5%6 44,13 74,88 -29.87 peak
3 49%@g4.@00 TF.08 34.89 42.84 46.83 44.36 7T4.88 -29.64 peak
4 6679.040 8.27 35.71 41.85 45.25 47.38 74.80 -26.62 peak
5 7356.000 8.28 36.19 41.58 44.48 47.45 74.88 -26.55 peak
6 98@8.000 9.85 37.79 38.28 48.83 48.59 74.88 -25.41 peak
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Photographs

8.1 Test Setup
Refer to test setup photos.

8.2 EUT Constructional Details (EUT Photos)
Refer to exteral and internal photos for details.
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9 Appendix
Appendix 15.247
1.6dB Bandwidth

Test Mode Test Ant EBW[MHz] LimitfMHz]| Verdict
11B 2412 Ant1 9.090 >=0.5 PASS
11B 2437 Ant1 9.090 >=0.5 PASS
11B 2462 Ant1 8.130 >=0.5 PASS
11G 2412 Ant1 16.410 >=0.5 PASS
11G 2437 Ant1 16.410 >=0.5 PASS
11G 2462 Ant1 16.410 >=0.5 PASS

11N20SISO 2412 Ant1 17.610 >=0.5 PASS

11N20SISO 2437 Ant1 17.610 >=0.5 PASS

11N20SISO 2462 Ant1 17.610 >=0.5 PASS

11N40SISO 2422 Ant1 36.180 >=0.5 PASS

11N40SISO 2437 Ant1 36.420 >=0.5 PASS

11N40SISO 2452 Ant1 36.420 >=0.5 PASS
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6dB Bandwidth_11B_2412_Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz -2.79 dBm
Ref 20 dBm *Att 20 dB SWT 15 ms 2.416530000 GHz
20 Offget 0.9 dB Markdr 1 [T1[]
.23 d3n|
L, 2.410980¢000 cHz |IEM
1 Markdr 2 [T1|]
1 PK] MM ~-2.02 dBn
B o ) WA, e -
v IR \ 17 Al

B Iy
F T

- 40
60
70
-80
Center 2.412 GHz 3 MHz/ Span 30 MHz
6dB Bandwidth_11B_2437_Ant1
® *RBW 100 kHz Marker 3 [T1 ]
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6dB Bandwidth_11B_2462_Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz ~2.80 dBn

Ref 20 dBm *Att 20 dB SWT 15 ms 2.466050000 GHz
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6dB Bandwidth_11G_2412_Ant1
® *RBW 100 kHz Marker 3 [T1 ]
* VBW 300 kHz ~10.80 dBm
Ref 20 dBm *Att 20 dB SWT 15 ms 2.420190000 GHz
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6dB Bandwidth_11G_2437_Ant1

® *RBW 100 kHz Marker 3 [Tl ]
* VBW 300 kHz ~10.90 dBm
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6dB Bandwidth_11N40SISO_2437_Ant1

® *RBW 100 kHz Marker 3 [T1 ]
*VBW 300 kHz ~13.21 dBn
Ref 20 dBm *Att 20 dB SWT 10 ms 2.455180000 GHz
20 Offget 0.9 dae Markdr 1 [T1[]
—4.66 dBm
L, 428240000 cHz |IEM
Markdr 2 [T1|]
[CMER -14.16 dBm
N =
LVL
1
e ] L1

D1 —124} Bm

] \

40 /V |

_NO;’W Tl
60
--70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz
6dB Bandwidth_11N40SISO_2452_Ant1
@ *RBW 100 kHz Marker 3 [Tl ]
* VBW 300 kHz -13.29 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.470180000 GHz
20 Offget 0.9 dB Markdr 1 [T1[]
—4¢.86 den
L, 443240000 cHaz |IEM
Markdr 2 [T1|[]
[CMER -13.87 dBm
N B .

4 =

-0 ' FELELT S
D1 -12. dBm
--20 j

——40 w “

Y

60

——70

-80

Center 2.452 GHz 6 MHz/ Span 60 MHz

Urikss l:ll!'lﬁ"-'*“ JEI"M# in ler"I|I'II} "‘-'I I1"".-I.II"WI'I|I ll- Il-iwl.' hp’ ""24 I'-'Q""'I"&"'p’ l".lHﬁ‘-“ |.h'l I Gﬁﬁﬁm‘!‘uﬂ‘ﬂﬂﬂll'{lﬁ’a of Service priniad

avarlaal, r adatronis formad dacumsnta,
subject ta Tarms andl Canditiana Far Ehmrmle m:urmn R ; .c__n W-and-Condiions/ Tarms-g-Documant. as
Aftantion is crawn to the limitation of llabity, Indemnéfication and JurlsdlcHon ssias colied (herein. Aay Foldesr of s ocament 15

advised that indarmatkan contained herson reflects the Company's 1|m:||nn: al the Hma of 55 intorventian anly and nﬂhln the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapl In full, wilhoail pice willlan apaioval of 'Ihv urnpﬁn:f HAny urlau!hurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af

appaarancs of this dacumant i anlawlul and ol y i b i Fulipal sotand of The liw, Unbida alhéiwiss alitad he
rRaiills &hawn t rlmraronlybulhﬁ namphr&l Iulmﬁnd ium:mplu{a..mmralnﬁd far 30 days anly.

1 I::...- fing finepectian frepart L cartiflcsle [TLLE: fact s AV I=inpivoma  (846-T58) B30T 1442
nr am i Il'u_ hat
e Workakep, W-50 WEMM&TMQ‘M Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301

Page: 96 of 134
2.Maximum peak conducted output power
Test Mode Test Channel Ant Power[dBm] Limit[dBm] | Verdict
11B 2412 Ant1 16.71 <30 PASS
11B 2437 Ant1 17.09 <30 PASS
11B 2462 Ant1 16.72 <30 PASS
11G 2412 Ant1 16.23 <30 PASS
11G 2437 Ant1 16.11 <30 PASS
11G 2462 Ant1 15.71 <30 PASS
11N20SISO 2412 Ant1 16.17 <30 PASS
11N20SISO 2437 Ant1 16.13 <30 PASS
11N20SISO 2462 Ant1 15.96 <30 PASS
11N40SISO 2422 Ant1 16.45 <30 PASS
11N40SISO 2437 Ant1 16.28 <30 PASS
11N40SISO 2452 Ant1 16 <30 PASS
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Maximum peak conducted output power_11B_2412_Ant1
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Maximum peak conducted output power_11B_2462_Ant1
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Maximum peak conducted output power_11G_2437_Ant1
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Maximum peak conducted output power_11N20SISO_2412_Ant1
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Maximum peak conducted output power_11N20SISO_2462_Ant1
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3.Maximum Peak power spectral density
Test Mode Test Channel Ant PSD[dBm/3kHz] (Limit{[dBm/3kHz]| Verdict
11B 2412 Ant1 -9.78 <8.00 PASS
11B 2437 Ant1 -10 <8.00 PASS
11B 2462 Ant1 -9.74 <8.00 PASS
11G 2412 Ant1 -16.81 <8.00 PASS
11G 2437 Ant1 -17.83 <8.00 PASS
11G 2462 Ant1 -18.34 <8.00 PASS
11N20SISO 2412 Ant1 -17.63 <8.00 PASS
11N20SISO 2437 Ant1 -17.51 <8.00 PASS
11N20SISO 2462 Ant1 -17.98 <8.00 PASS
11N40SISO 2422 Ant1 -19.52 <8.00 PASS
11N40SISO 2437 Ant1 -19.71 <8.00 PASS
11N40SISO 2452 Ant1 -20.05 <8.00 PASS
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Maximum Peak power spectral density 11B_2462_Ant1
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4.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max.éeglrious Limit Verdict
Mode Channel Power[dBm] [0Bm] [dBm]
11B 2412 Ant1 3.920 -53.979 <-16.08 | PASS
11B 2462 Ant1 4.110 -53.137 <-15.89 | PASS
11G 2412 Ant1 -3.910 -54.501 <-23.91 | PASS
11G 2462 Ant1 -4.100 -54.279 <-24.1 | PASS
11N20SISO 2412 Ant1 -4.300 -53.915 <-24.3 | PASS
11N20SISO 2462 Ant1 -4.330 -53.229 <-24.33 | PASS
11N40SISO 2422 Ant1 -6.540 -52.024 <-26.54 | PASS
11N40SISO 2452 Ant1 -6.800 -51.721 <-26.8 | PASS
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Band-edge for RF Conducted Emissions_11B_2412_Ant1
@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -53.98 dBn
Ref 20 dBm *Att 20 dB SWT 15 ms 2.373365000 GHz
20 Offget 0.9 daB Markdr 1 [T1|]
.92 dBm
L, 413049000 cazl|IEM
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1 PK]
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Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz
Band-edge for RF Conducted Emissions_11B_2462_Ant1
@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -53.14 dBn
Ref 20 dBm *Att 20 dB SWT 20 ms 2.498175000 GHz
20 Offget 0.9 dB Markdr 1 [T1|]
4.11 dBm
L, 462979000 cuzl|IEM
Markdr 2 [T1[]
1 PK -54 .48 dBm
N mnnm o
) LVL
Markdr 3 [T1[]
-54.93 dBn
10 ,JM Vh .
u- D -15.89 dBm L ¢
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_37
0
[—-60
-—-70
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Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
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Band-edge for RF Conducted Emissions_11G_2412_Ant1
® *RBW 100 kHz Marker 4 [T1 ]
* VBW 300 kHz -54.50 dBm
Ref 20 dBm *Att 20 dB SWT 15 ms 2.387912500 GHz
20 Offfet 0.4 dB Markdr 1 [T1[]
-3.91 dBn
L, 41 000 cuz|IENM
Markdr 2 [T1|]
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| . ,
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Band-edge for RF Conducted Emissions_11G_2462_Ant1
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -54.28 dBm
Ref 20 dBm *Att 20 dB SWT 20 ms 2.485575000 GHz
20 Offfet 0.4 dB Markdr 1 [T1|]
—-4.10 dBn
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Markdr 2 [T1|]
[CMER -54.26 dBm
L ) | FAA
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Band-edge for RF Conducted Emissions_11N20SISO_2412_Ant1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -53.91 dBn
Ref 20 dBm *Att 20 dB SWT 15 ms 2.389465000 GHz
20 Offget 0.9 dB Markdr 1 [T1[]
-4.30 dBm
L, 414539000 cuzl|IEM
Markdr 2 [T1[]
[CMER -43.18 dBm
N ~ =
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Start 2.31 GHz 11.5 MHz/ Stop 2.425 GHz

Band-edge for RF Conducted Emissions_11N20SISO_2462_Ant1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -53.23 dBm
Ref 20 dBm *Att 20 dB SWT 20 ms 2.484250000 GHz
20 Offget 0.9 dB Markdr 1 [T1|]
—-4.33 den
L, 456979000 cHaz||IEM
Markdr 2 [T1|]
[CMER -54.91 dBm
N s .
1 LVL
v Markdr 3 [T1|]
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Start 2.45 GHz 5 MHz/ Stop 2.5 GHz
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Band-edge for RF Conducted Emissions_11N40SISO_2422 Ant1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -52.02 dBn
Ref 20 dBm *Att 20 dB SWT 15 ms 2.388300000 GHz
20 Offget 0.9 dB Markdr 1 [T1[]
-4.54 dBm
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Band-edge for RF Conducted Emissions_11N40SISO_2452 Ant1

@ *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -51.72 dBn
Ref 20 dBm *Att 20 dB SWT 10 ms 2.485090000 GHz
20 Offget 0.9 dae Markdr 1 [T1 ][]
-4.80 dBm
L, 44 000 cuz|IENM
Markdr 2 [T1[]
HMEK -53.50 dBm
N s N
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Start 2.43 GHz 7 MHz/ Stop 2.5 GHz
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5.RF Conducted Spurious Emissions
Test | StartFre | StopFre| RBW | VBW Max. 1| it _
Test Mode Channel | [MHz] | [MHz] | [kHz] | [kHz) Pref[dBm] [latz/ril] [dBm] Verdict
11B 2412 30 10000 | 100 300 4.43 -44.470 15<_;57 PASS
11B 2412 10000 [ 25000 | 100 300 4.43 -45.660 15<_;57 PASS
11B 2437 30 10000 | 100 300 4.06 -44.220 15<__94 PASS
11B 2437 10000 | 25000 | 100 300 4.06 |-45.190 15<__94 PASS
11B 2462 30 10000 | 100 300 3.89 -45.190 1;_11 PASS
11B 2462 10000 | 25000 | 100 300 3.89 -45.900 1;_11 PASS
11G 2412 30 10000 | 100 300 -3.68 |-45.750 23?58 PASS
11G 2412 10000 | 25000 | 100 300 -3.68 |-46.100 23?58 PASS
11G 2437 30 10000 | 100 300 -4.42 |-41.720 2;;2 PASS
11G 2437 10000 | 25000 | 100 300 -4.42 | -45.940 2;;’2 PASS
11G 2462 30 10000 | 100 300 -4.27 |-46.100 22_27 PASS
11G 2462 10000 | 25000 | 100 300 -4.27 |-45.620 22_27 PASS
11N20SISO| 2412 30 10000 | 100 300 -4.23 |-45.910 22_23 PASS
11N20SISO| 2412 10000 | 25000 | 100 300 -4.23 |-46.110 22_23 PASS
11N20SISO| 2437 30 10000 | 100 300 -4.33 |-45.630 2;53 PASS
11N20SISO| 2437 10000 | 25000 | 100 300 -4.33 |-45.840 2;53 PASS
11N20SISO| 2462 30 10000 | 100 300 -3.98 |-42.200 23<.-98 PASS
11N20SISO| 2462 10000 | 25000 | 100 300 -3.98 |-45.840 23<.-98 PASS
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11N40SISO 2422 30 10000 | 100 300 -6.89 |-45.900 26<-89 PASS
11N40SISO 2422 10000 [ 25000 | 100 300 -6.89 |-45.730 26<-89 PASS
11N40SISO 2437 30 10000 | 100 300 -6.5 -36.060 | <-26.5| PASS
11N40SISO 2437 10000 [ 25000 | 100 300 -6.5 -45.800 | <-26.5| PASS
11N40SISO 2452 30 10000 | 100 300 -6.73 |-45.270 26<-73 PASS

11N40SISO| 2452 10000 | 25000 | 100 300 -6.73 [-45.720 26<-73 PASS
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RF Conducted Spurious Emissions_11B_2412_Ant1

® *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 4.43 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.412950000 GHz
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —44.47 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 4.822246667 GHz
30 Offfet 0.9 dB Markdr 1 [T1[]
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10
LVL
1
— 0
—-10
D2 -15.%7 4Bm
CSE 1
3DB
—-30
—-40 >
[--60
-70
Start 30 MHz 997 MHz/ Stop 10 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 118 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz ~45.66 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 24.647500000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

D2 —-15.%7 dBm

CSE_2 L o

3DB
—-30
40
1
--60
-70
start 10 GHz 1.5 GHz/ Stop 25 GHz
RF Conducted Spurious Emissions_11B_2437_Ant1
® *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 4.06 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.436500000 GHz
20 Offfet 0.4 dB
. [ 2 |
1
. )
’W VL
--10 ﬂl L

D2 —-15.%4 dBm j UW
) \

I
|

W b o

[--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: ? X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 119 of 134

@ *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz —44.22 dBm

Ref 30 dBm *Att 30 dB SWT 1 s 4.875420000 GHz

30 Offfet 0.9 dB Markdr 1 [T1[]
.60 dBm
oo 2.436093333 cuz||lIEM

o

LVL

<

—-10

D2 -15.%4 dBm

CSE_1 L o

—-30

--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -45.19 dBm

Ref 30 dBm *Att 30 dB SWT 1.5 s 12.578125000 GHz

30 Offsget 0. dB

oo [ 2 ]

LVL

—-10

D2 —-15.%4 dBm

CSE_2 L o

—-30

—-40

(VIR PP RO VU NTPRUAHDPTPRVINAG PPE P,

[--60

-70

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Urikss lilﬂ'lﬁ"-'*ﬂ Jﬂfﬁﬂ in IW'rﬁ‘lll'll'.t "hl ﬂl'll.-l.lml'lli II- 1!-"-!-'1".1 hp’ "W Enmpanr BUHM’.‘-“ |.0 "’l Gaﬁaml Q‘ﬁl'llillﬁll'l’a of Service priniad
atl g i, Bar electiomis fodmad documsanta,

subjeot bn Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ -Dnnmlunsn-nrlnn --Dm:umnnt as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur on Sslas colieed horein, ey Folder of Bils dooam %
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: adl ihe Hmo of i intorvanton only anu- within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mupmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced
axcapl In full, wilhoail pice willlan apaioval of 'Iha umpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af
appaarance of 1his documant i3 unlawlul and o w b 0 IR Fullasl aland of 1he Lo, U|l|m allisiwis alitad he
sl &hiawn in ihis 1ast répan rmr onlf Isa thi nnrﬂph[&llwnﬂ'ﬂnﬂ :L-en implu{s]mmmlnﬁd far 30 days ahly.

Ablmnd rllll."ull Famiciy Lunilng linepeciian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi lncchack

e 1 Workabep, W33, WHMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R HERGEN- 1088 A 516057 1 65T 6012050 | 6 TSSTIEH s chica@ogs o
Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 120 of 134

RF Conducted Spurious Emissions_11B_2462_Ant1

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 3.89 dBm

Ref 20 dBm *Att 20 dB SWT 10 ms 2.461500000 GHz

20 Offsget 0. dB

—10

LVL

A
D2 -16.11 dBm

Pref / l‘

—-40

—-50

e

--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

® *RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz ~45.19 dBm

Ref 30 dBm *Att 30 dB SWT 1 s 146.316666667 MHz

30 Offsget 0. dB Markgr 1 [T1]]
.97 dBm

2.459354667 cuz||IEM

—20

LVL

<

—-10

D2 —-16.11 dBm

CSE_1 L o

—-30

—-40
2

\ORTRV RN R PR NAPTS BVOUY I WY OPAP PO [RETRIN SRR

[--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 121 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz ~45.90 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 23.128750000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

D2 -16.11 dBm

CSE_2 L o

3DB
—-30
——-40
1
o A W
--60
-70
Start 10 GHz 1.5 GHz/ Stop 25 GHz
RF Conducted Spurious Emissions_11G_2412_Ant1
® * RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz —3.68 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.413200000 GHz
20 Offget 0. dB
[ 2 |
.
- LVL

—-2o
D2 —-23. E dBm
Pref

—-50 i

[--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: ? X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphu.l. Iulmﬁnd Frey inrnplu{a.. [0 rnr.:lnﬁd far 30 days anly.

1 eheck Ehe I hf f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :“Il'\; hackiE
Me. | Weorkabep, B-50, VBddie Sudion | M&Tﬂiﬂdﬁpﬂ Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 122 of 134

@ *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz —45.75 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 1.668403333 GHz
30 Offfet 0.9 dB Markdr 1 [T1])
—4.60 dBm
. 2.412830000 cuz||IEM
10
LVL
. -
—-10
CSE_1
D2 -23.68 {¢Bm
3DB
—-30
--60
=70
start 30 MHz 997 MHz/ Stop 10 GHz
@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz —46.10 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 14.156875000 GHz
30 Offfet 0.9 dB
. [ 2 |
10
LVL
—0
—-10
CSE 2
D2 -23.48 dBm
3DB
—-30
——-40
1
——-60
=70
start 10 GHz 1.5 GHz/ Stop 25 GHz

Urikss lilﬂ'lﬁ"-'*ﬂ Jﬂfﬁﬂ in IW'rﬁ‘lll'll'.t "hl ﬂl'll.-l.lml'lli II- 1!-"-!-'1".1 hp’ "W Enmpanr BUHM’.‘-“ |.0 "’l Gaﬁaml Q‘ﬁl'llillﬁll'l’a of Service priniad
atl g i, Bar electiomis fodmad documsanta,

subjeot bn Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ -Dnnmlunsn-nrlnn --Dm:umnnt as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur on Sslas colieed horein, ey Folder of Bils dooam %
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: adl ihe Hmo of i intorvanton only anu- within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mupmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced
axcapl In full, wilhoail pice willlan apaioval of 'Iha umpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af
appaarance of 1his documant i3 unlawlul and o w b 0 IR Fullasl aland of 1he Lo, U|l|m allisiwis alitad he
sl &hiawn in ihis 1ast répan rmr onlf Isa thi nnrﬂph[&llwnﬂ'ﬂnﬂ :L-en implu{s]mmmlnﬁd far 30 days ahly.

Ablmnd rllll."ull Famiciy Lunilng linepeciian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi lncchack

e 1 Workabep, W33, WHMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R HERGEN- 1088 A 516057 1 65T 6012050 | 6 TSSTIEH s chica@ogs o
Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 123 of 134

RF Conducted Spurious Emissions_11G_2437_Ant1

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz —4.42 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.429450000 GHz
20 offfet 0.9 aB
. [ & |
o]
il LVL

T

—-20

D2 —-24.42 dBmf

Pref .

/

--50 F

1l bbb Lo bl ‘,:.

WA

--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

® *RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz ~41.72 dBm

Ref 30 dBm *Att 30 dB SWT 1 s 1.764780000 GHz

30 Offfet 0.9 dB Markdr 1 [T1[]
~1.43 dBm
. 2.42944d667 cuz||IEM

LVL

—-10

CSE_1 L o

D2 —24.42 dBm

—-30

—-40

[--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

Uﬂ:‘iﬂ l:llhﬁl"'*ﬂ Jﬂ"&ﬂ in IW'rs‘lll'll} "‘-'I I1"".-'.II'FWI'I|; ll- J-l-'l-PvL' hp’ |P¢3 Enmpanr BI.IHH'.‘-“ |.0 I Gﬁﬁﬁm‘!‘uﬂ‘ﬁl’lﬂll'{lm@ of Service priniad
g [

ferriad dacumsnia.,
subject ta Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ - Canditlons Tarms-e-Dooummant. 05
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur o Ssieas colieed [erein. Jay Folder of s ﬁumﬁ' 5
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: al the Hmo of i inforvanton only and within the limits of
Climnt's instructions. if any. The Company's sole mspmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval I:IF 'Iha urnpﬁn:f HAny url&u!hurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af

appaarancs of this documant i3 unlawlul and y i b i Fulipal sotand of The liw, Unbida alhéiwiss alitad he
rRaiills &hawn in lhls 1HaL e m'ar only ba thi namph[;.l. Iulmﬁnd s inrnplu{a] afa ratalnad far 30 days anly.
1 tha I N sallng linepecilian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

N Il-:u_ hacka

Ne. 1 Werbshep, M-, Vi Secten, Seince & Thruiogy Part, Shauhen, Ching. 59B057 1 (B6-755) 5012060 | (B6-T55) 26770504 Www.5GSg10U. o £
- B HERHE- 04— 8T G4 5160571 55 TR0 | BT _ s heaegs o

Member of the SGS Group (365 5A)




SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 124 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz ~45.94 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 15.405625000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

CSE_2 L o

D2 —-24.42 dBm

3DB
—-30
——-40
1
e O
--60
-70
Start 10 GHz 1.5 GHz/ Stop 25 GHz
RF Conducted Spurious Emissions_11G_2462_Ant1
® * RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz —4.27 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.463250000 GHz
20 Offget 0. dB
[ 2 |
.
1 LVL

—-10

—-20

D2 —-24.27 dBm

Pref . L

\

A S A Y b g

[--60

Pl |

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: ? X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 125 of 134

@ *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz —46.10 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 269.280000000 MHz
30 Offfet 0.9 dB Markdr 1 [T1[]
~1.20 dBm
. 2.452710000 cuz||IEM
10
LVL
— 0
1
v
—-10
CSE 1
D2 -24.%7 dBm
3DB

—-30

--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -45.62 dBm

Ref 30 dBm *Att 30 dB SWT 1.5 s 12.548125000 GHz

30 Offsget 0. dB

—20

LVL

—-10

CSE_2 L o

D2 —-24.27 dBm

—-30

—-40

RN AR o A AP

[--60

-70

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Urikss lilﬂ'lﬁ"-'*ﬂ Jﬂfﬁﬂ in IW'rﬁ‘lll'll'.t "hl ﬂl'll.-l.lml'lli II- 1!-"-!-'1".1 hp’ "W Enmpanr BUHM’.‘-“ |.0 "’l Gaﬁaml Q‘ﬁl'llillﬁll'l’a of Service priniad
atl g i, Bar electiomis fodmad documsanta,

subjeot bn Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ -Dnnmlunsn-nrlnn --Dm:umnnt as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur on Sslas colieed horein, ey Folder of Bils dooam %
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: adl ihe Hmo of i intorvanton only anu- within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mupmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced

axcapl In full, wilhoail pice willlan apaioval of 'Iha umpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af

appaarance of 1his documant i3 unlawlul and o w b 0 IR Fullasl aland of 1he Lo, U|l|m allisiwis alitad he

sl &hiawn in ihis 1ast répan rmr onlf Isa thi nnrﬂph[&llwnﬂ'ﬂnﬂ :L-en implu{s]mmmlnﬁd far 30 days ahly.

Ablmnd rllll."ull Famiciy Lunilng linepeciian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi lncchack

e 1 Workabep, W33, WHMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R HERGEN- 1088 A 516057 1 65T 6012050 | 6 TSSTIEH s chica@ogs o
Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 126 of 134

RF Conducted Spurious Emissions_11N20SISO_2412_Ant1

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —4.23 dBm
Ref 20 dBm *att 20 dB SWT 10 ms 2.416950000 GHz
20 offfet 0.9 aB
1o [ & |
0 T
LVL

D2 -24. dBm

Pref {50

--60
—--70
-80
Start 2.4 GHz 10 MHz/ Stop 2.5 GHz
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —45.91 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 5.058203333 GHz
30 Offfet 0.9 dB Markdr 1 [T1[]
~1.50 dBm
. 2.402860000 cuz||IEM
10
LVL
— 0
1
—-10
CSE 1
D2 -24.%3 {Bm
3DB
—-30
—-40
=
[--60
-70
Start 30 MHz 997 MHz/ Stop 10 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
advised that indormatkon contained harson reflects the Comoony's findings at the o of s intorvantian anly and within tha limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 127 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz ~46.11 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 13.703125000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

CSE_2 L o

D2 —-24.23 dBm

3DB
—-30
——-40
1
--60
=70
Start 10 GHz 1.5 GHz/ Stop 25 GHz
RF Conducted Spurious Emissions_11N20SISO_2437_Ant1
® * RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz —4.33 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.444450000 GHz
20 Offsget 0. dB
[ » |
.
1 LVL

I

--20 l

D2 —-24.33 dBm \

J \
/ \

,

[--60

Pref .

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 128 of 134

@ *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz -45.63 dBm
Ref 30 dBm *att 30 dB SWT 1 s 9.391830000 GHz
30 Offfet 0.9 aB Markdr 1 [T1]]
—1.52 dBm
. 2.42944d667 cuz||IEM
—10
LVL
—0
1
—-10
CSE_1
D2 -24.33 dBm
3DB
—-30
——-40
MMMWWWWMW
--60
=70
Start 30 MHz 997 MHz/ Stop 10 GHz
@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -45.84 dBm
Ref 30 dBm *aAtt 30 dB SWT 1.5 s 19.390000000 GHz
30 Offfet 0.9 aB
L oo [ 2 |
10
LVL
—0
—-10
CSE 2
D2 -24.33 dBm
3DB
—-30
——-40
1
——-60
=70
start 10 GHz 1.5 GHz/ Stop 25 GHz

Uﬂ:‘ﬁﬁ l.'lﬂ'lﬁl'-'*ﬂ Jﬂ"&ﬂ in I\'i'rs‘lll'll'.t ""I I1"".-'.II'FWI'I|; II- J-l-'l-l-N".l hp’ |h¢ I'-'Ql'l'llill!l'lp' EIJHH'.‘-“ |.0 I Gaﬁam;nf:\nnd-mna of Service priniad
g [

ferriad dacumsnia.,
subject ta Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ - Canditions Tarms- --Dm:umnnt as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur on Sslas colieed horein, ey Folder of Bils dooam %
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: adl ihe Hmo of i intorvanton only anu- within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mupmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced
axcapl In full, wilhoail pice willlan apaioval of 'Iha umpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af
appaarance of 1his documant i3 unlawlul and o w b 0 IR Fullasl aland of 1he Lo, U|l|m allisiwis alitad he
sl &hiawn in ihis 1ast répan rmr onlf Isa thi nnrﬂph[&llwnﬂ'ﬂnﬂ :L-en implu{s]mmmlnﬁd far 30 days ahly.

Ablmnd rllll."ull Famiciy Lunilng linepeciian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi lncchack

e 1 Workabep, W33, WHMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R HERGEN- 1088 A 516057 1 65T 6012050 | 6 TSSTIEH s chica@ogs o
Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 129 of 134

RF Conducted Spurious Emissions_11N20SISO_2462_Ant1
® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz —3.98 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.463250000 GHz
20 Offget 0. dB
L, [ 2 |
.
I LVL
v
—-10
——-20
D2 —-23.%8 dBm -\
Pref L oo
\ 3DB
——-40
—-50
--60
—-70
-80
Start 2.4 GHz 10 MH=z/ Stop 2.5 GHz
® *RBW 100 kHz Marker 2 [T1 ]
* VBW 300 kHz —42.20 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 1.711606667 GHz
30 Offget 0. dB Markgr 1 [T1]]
—4 .23 dBm
. 2.456033333 cuz||lIEM
o
LVL
|, §
;
—-10
CSE 1 L .,
D2 —-23.%8 dBm
3DB
—-30
——-40 2
——-60
=70
Start 30 MHz 997 MHz/ Stop 10 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 130 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz —45.84 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 13.082500000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

CSE_2 L o

D2 —-23.9%8 dBm

3DB
—-30
—-40
1
A S Al
--60
-70
Start 10 GHz 1.5 GHz/ Stop 25 GHz
RF Conducted Spurious Emissions_11N40SISO_2422 Ant1
® * RBW 100 kHz Marker 1 [T1 1]
* VBW 300 kHz —6.89 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.413200000 GHz
20 Offget 0. dB
[ 2 |
.
LVL
1
|
-1
—-2[0 1
2 —26.89 dBm
Pref I P {

[--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphu.l. Iulmﬁnd Frey inrnplu{a.. [0 rnr.:lnﬁd far 30 days anly.

1 eheck Ehe I hf f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :“Il'\; hackiE
Me. | Weorkabep, B-50, VBddie Sudion | M&Tﬂiﬂdﬁpﬂ Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 131 of 134

@ *RBW 100 kHz Marker 2 [Tl ]
*VBW 300 kHz ~45.90 dBm

Ref 30 dBm *Att 30 dB SWT 1 s 5.214400000 GHz

30 Offfet 0.9 dB Markdr 1 [T1[]
-4.95 dBm
2.406183333 cuz||lIEM

—20

LVL

<

—-10

CSE_1 L o

D2 -26.$9 {Bm 3DB

—-30

——-40
MWMWMM&MMW

--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -45.73 dBm

Ref 30 dBm *Att 30 dB SWT 1.5 s 24.165625000 GHz

30 Offsget 0. dB

—20

LVL

—-10

CSE_2 L o

D2 -26.$9 dBm 3DB

—-30

—-40

i S b

[--60

-70

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Urikss lilﬂ'lﬁ"-'*ﬂ Jﬂfﬁﬂ in IW'rﬁ‘lll'll'.t "hl ﬂl'll.-l.lml'lli II- 1!-"-!-'1".1 hp’ "W Enmpanr BUHM’.‘-“ |.0 "’l Gaﬁaml Q‘ﬁl'llillﬁll'l’a of Service priniad
atl g i, Bar electiomis fodmad documsanta,

subjeot bn Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ -Dnnmlunsn-nrlnn --Dm:umnnt as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur on Sslas colieed horein, ey Folder of Bils dooam %
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: adl ihe Hmo of i intorvanton only anu- within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mupmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced
axcapl In full, wilhoail pice willlan apaioval of 'Iha umpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af
appaarance of 1his documant i3 unlawlul and o w b 0 IR Fullasl aland of 1he Lo, U|l|m allisiwis alitad he
sl &hiawn in ihis 1ast répan rmr onlf Isa thi nnrﬂph[&llwnﬂ'ﬂnﬂ :L-en implu{s]mmmlnﬁd far 30 days ahly.

Ablmnd rllll."ull Famiciy Lunilng linepeciian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi lncchack

e 1 Workabep, W33, WHMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R HERGEN- 1088 A 516057 1 65T 6012050 | 6 TSSTIEH s chica@ogs o
Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 132 of 134

RF Conducted Spurious Emissions_11N40SISO_2437_Ant1

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~-6.50 dBm
Ref 20 dBm *Att 20 dB SWT 10 ms 2.428200000 GHz
20 offfet 0.9 aB
. [ & |
o]
LVL
1
L 1o LI
——-20 " \
D2 726/_ dBm ¥
Pref L o

—-40

e
--60
—--70
-80
Start 2.4 GHz 10 MHz/ Stop 2.5 GHz
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -36.06 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 1.711606667 GHz
30 Offfet 0.9 dB Markdr 1 [T1[]
~1.06 dBm
. 2.442740000 cuz||IEM
10
LVL
— 0
1
y
—-10
CSE 1
D2 -26.% diim 3DB
—-30
2
v
—-40
[--60
-70
Start 30 MHz 997 MHz/ Stop 10 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 133 of 134

@ *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz ~45.80 dBm
Ref 30 dBm *Att 30 dB SWT 1.5 s 14.860000000 GHz
30 Offfet 0.9 aB
. [ & |
10

LVL

—0
—-10

CSE_2 L o

D2 -26. dBm 3DB
—-30
—-40
1
--60
-70
Start 10 GHz 1.5 GHz/ Stop 25 GHz

RF Conducted Spurious Emissions_11N40SISO_2452_ Ant1

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz —6.73 dBm

Ref 20 dBm *Att 20 dB SWT 10 ms 2.443200000 GHz

20 Offsget 0. dB

—10

LVL

4

—-10

—-20

Pref ., D2 —-26.73 dBm H \

—-40

[--60

—-70

-80

Start 2.4 GHz 10 MHz/ Stop 2.5 GHz

Uniaas otharstas agraed In wiaing, (s document in tiaued by 1he Campany subject [ s Gaﬁeml Canditions of Seevice prinied
avarlaafl, 4 &, bar adeetrois formad documsnts,
subject ta Tarms nnd Emllluns far Eltn'lrmle m:urmn 5 nl: : X c -Dnmfmunsn-nrrnn &-Documant.as

Attantion is crawn to the limitation of llabi#ty, iIndemnéfication and JurlsdlcHon msas colieed heren, fay Folder of His ﬁumﬁ' 5
acwised that indormation contained hareon roflects the Compony's findings &l the tme of igs intorvantion only and within the limits of
Client's instructions. if any. The Company’s sole responsibility |s ta ibts Giient and this document doos nol exonerats parties to a
trareaction from saercising all thair righls ard obigatons under the fransaction doguments. Thia document cannct be reproduced
axcapd In full, wilhoail pice willlan apaioval uF 'Iha urnpﬁn:f HAny unauthurlzﬁl] allaratian, fofgery of falsillcalian of (he contant af
appaarance of 1his documant i3 unlawlul and w b 0 IR Fullael éxland of This e, U|l|m allisiwis alitad he

rRaiills &hiawn in This 1aat rapar rafar only ba !hi namphr;.l.lwmﬁnd Frey implu{a,.mrnralnﬁd far 30 days anly.

1 eheck Ehe I ...- f epwciian fapart L sartiflcsle fact us MY I1&lnplvoma  (B5-T58) B30T 144
nr am :"lll'u_ hackiE
e Workakep, W-50 WEMM&TMM Shauher Chind 548057 | [BE-755) 26012067 f (BE-THS) 2670504  www.sgsgroup.com.con
A - R HEEREM- 1B MGHE: 516057 1 (BE-7ES) 2E012063 | (BG-THS)ZTIER  sgchinadgegs.com

Member of the SGS Group (365 5A)



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZEM200200103301
Page: 134 of 134

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz —45.27 dBm
Ref 30 dBm *Att 30 dB SWT 1 s 3.343363333 GHz
30 Offfet 0.9 dB Markdr 1 [T1[]
~1.60 dBm
. 2.456033333 cuz||IEM
10
LVL
— 0
1
y
—-10
CSE._1
D2 -26.73 dBm 3DB

—-30

--60

-70

Start 30 MHz 997 MHz/ Stop 10 GHz

@ *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz ~45.72 dBm

Ref 30 dBm *Att 30 dB SWT 1.5 s 16.060000000 GHz

30 Offsget 0. dB

—20

LVL

—-10

CSE_2 L o

D2 -26.f3 dBm 3DB

—-30

—-40

[PYSUNNPEEMI W AR 1 R WA PN 10 A

[--60

-70

Start 10 GHz 1.5 GHz/ Stop 25 GHz

- End of the Report -

Urikss lillhl?"'*i Jﬂ"@ﬂ in IW'rﬁ‘lll'll} "‘-ll ﬂl'".-l.lml'lli ll- J-Iy-'l-'i-NllJ hp’ ""24 I'-'ﬂ'll'l'llill!l'lp’ BI.IHN‘-“ |.0 "’l Gﬁﬁ@m' I:‘-“ﬁ'ﬂ'llillllﬂ?l|'l=2i of Service priniad
al 2 i, bor edestnoenng fior

At dacumsnia,
subjeot bn Tarms nnd Emllluns far Ehurmle m:urmn 5 nl: ? X .c_ -Dnnmlunsn-nrrnn &-Documant.as
Attantion is drawn to the limitation of llab#ty, indamnéfication and Jur o Ssieas colieed [erein. Jay Folder of s ﬁumﬁ' 5
adwised that indormation contained hareon roflects the Comoony's 1Ind|nn: al the Hmo of i inforvanton only and within the limits of
Client's instructions. if any. The Lum;:lun:.ru unle- mspmmllll:.l Is ta it Glient and this document doos nol exonesatn parties to @

trareaction from sxercising all thair ighls and alicns under the irensaction doguments. This dosument cannot be reproduced

axcapd In full, wilhoail pice willlan apaioval I:IF 'Iha urnpﬁn:f HAny url&u!hurlzﬁl] allarakia, {l:lrgi e faleilicatban of the conkant af

appaarance of 1his documant i3 unlawlul and w b 0 e Fullal éxland of Th e, Unleda alhaiwise aladed he

sl nhm\ln Ihlhlswml: rapar Mﬂur onl;l Isa thi nﬁmph[&.llwnﬂ'ﬂnﬂ iLrH‘l impln{s]mrnrnlnﬁd far 30 days anly.

Ablmnd =heck Lhe o |'I|| N sallng linepecilian fepal cartifleabe, pinadn centac) us A1 lslnpivomn [346-T58) BX0T 1443

nr &msi Il:u_ hack

e 1 Workabep, W33, WEMM&TMPH Sherner, China 548057 | [BE-T05) 28012063 § (BE-THS)26TIED4  wWwWw.S0SJOUD. Com.cn

R SRR 08-S . 516057 1 6-755) 26012050 {6 TSRS e hioa@egs o
Member of the SGS Group (365 5A)



